T TASHENG

HYDRAULICS

VTAD

VTBD

oy o ey oy p
oI

Y
v

variab

T
T

MEB#ETEREEREGCHN—B  U—SBIHE
BEEIHC - EMSISTEREE RN LBE - I
U@ Bl oS BB » LIBRENEE)Ss - MO BRENE) —
FE)ss - HRARRA/P - HILDMETESERE
ERNEZTE > RE—OBA > IURBEMSISE
MmIEE ]

Combination of two sets of Variable Displacement, Vane
Pumps, by one set of motor.

The oil exhalation of two sets of Variable Displacement,
Vane Pumps offers individual oil circuits to drive an activator.
In addition to driving the same activator, the special feature
is to drive two sets of Variable Displacement, Vane Pumps
at the same axis to save space, and to get the high and low
pressure within the same circuit.

AR IEFR T35/ MODEL NUMBER DESIGNATON

VTBD -F MK XK A X
U3t eEtE 2RI It 5 BOREDE 1) B 7 X
iﬁgﬁ?’% Mounting Delivery Capacity Range Of Pressure Sl}'jﬁgyﬂéae
Type L/min Adjustment(kgf/cm?)
0808 #AEEC (none) :
VTAD . 1212 ~ 1515 O e
i SBa £ (Straight key)
Flange Type 2020 - 2525 A1:5~30
B A2:30~55 -
Al s AL T9: 763 (Spline key)
A3:50~70
VTBD Foot Type 3030 - 4040
E B4 EeX /ISPECIFICATION
sEE . RERY | QERE 58
gﬁﬁ%ﬁf; (B RS) Output Flow Ports size Speedr.p.m Weight(kg)
el Max AT 3.5kg/cm? g —
Model | Pressure | 1800rpm | | A | o | BiE | mes | WER | ZEL
2 L/min . Foot Flange
kg/cm Out | In Dr | Min | Max | Type Type
VTAD -0808 08+08
VTAD -1212 70 12+12
VTAD -1515 15415 3/8” | 127 | 14 10.5 95
VTAD -2020 20+20 900 | 1800
VTAD -2525 55 25+25
VTBD -3030 70 30+30 127 | 3147 | 14 19 16
VTBD -4040 40+40




T TASHENG

HYDRAULICS
NERTE/DIMENSIONS(IN MILIMITERS)

VTAD-08081212,1515,2020,2525

Pressure adjustment

-

Pressure adjustment
64\,

[ANSIB92.1 /8 |

#% | DP16/32
BN 30°

9
4.288

%]
€| @15.875
211.811

*EBMA MRS

o Tt

EHOPT1/4" o
DRAIN OUT = H
orR OrR #1588 To1s
AHOPT1/2" HMOPT3/8" <@ 21
IN ouT RN L =
2g - o Dt [
out =
= o]
_ L ASTa1 ANTFHEETY 8
. i LYY | V|| H 8
|16
@ © i ..
T J \ I
106 | 66 | 45 38
126 200
BRI 2 AR
Note:Without flow adjustment
[_ANSIB92.1/3% |
VTBD-3030,4040 WE | DP16/32
L] 30
EY 9
BEEE| ©914.288
BREE| $15.875
=EE] 211.811
* LA
BRAARRMS B2 IR IR 44 EMRTERRL
28 Pressure adjustment Pressure adjustment 476 100
% f.;r—
o
] SEMOPT1/4"
DRAIN OUT (21905 S0t
DR DR
2-M12xP1.75
_ &l NO.608
dmOPT1/2" = @% @% WOODRUFF KEY
PR
ASHOPT3/4" © < B
IN R \—' 22
ouT ouT
<
/\ A\ /\ /‘i\ N1V
YUY ’ re
Q
16
8 - |
 —
4
| 365 |_ 365 37
& 2 nEmmn | 82 | 59
Flow adjustment 233

67



68

T TASHENG

HYDRAULICS
VTAD €151 2B/ DISASSEMBLY FIG

="
O

8

G
6)—
(85)—"

@_—9
—

? . (11)

VTAD E A5l ZE4R/PARTS LIST
BE NS g= ByEE 158 NS HE BiEE
Item Description Q'ty Remarks |ltem Description Q'ty Remarks
1 |mmEePump Body | 1 1g |FIMR 2
) Front port plate
2 |Il\&BET/Shaft seal 1 17X35X7 19 |EJiz/Cam ring 2
3 |30i%/Retainer ring 1 R35 20 |*FBE5/Woodruff key | 1 4x3/4
EoSHZE/Twin piston 2 21 |I\&hsE<-/Shaft Rotor | 1
3BEE/Spring 2 22 |« 8/Keyway 1 4X4X16
1.6X8.45=20
UIZ/0 ri ) _—
6 |0 AUR/Oring 2 P-20 23 |EH/Vane 26 (12.15.20.25)
S, . BDFIR
7 |EE38)5%E/Snap piston 2 24 Rear/ port plate 2
8 |BIFHEZ/cover 2 25 |0 AUIB/O ring 2 S-45
9 |FHRIRRR/A]. bolt 2 | M10%x1.5%x40 | 26 |O #IB/O ring 2 S-28
10 |4R18/Screw nut 2 M10x1.5 27 |O #IR/O ring 2 S-70
19 |7\ FTIEEMR 4 | M6X1.0%x20 | 28 @1/l seal 1 17X24X5
Countersink hex-screw
- ERAE
] _ = =
12 |O BY=/0 ring 2 P-10 29 Double Pump Body 1
13 [FHF1%12/Ad]. bolt 2 | M12x1.0x28 | 30 |#&/Rotor 1
14 |9208/Screw nut 2 M12x1.0 | 31 |%%%/ Rear cover 1
15 |1§Z/Snap cap 2 32 |#8h%/ Brand plate 1
16 |TE{iI1E/Locking pin 8 ?3.0x7.8 | 33 |FHiEZ]/ Motor nails 3
FZ T\EM PRV AEL: S0
' |bry bearings 3 17>15 34 [Countersink hex-screw] 4 | M8*1.25%95




T TASHENG

HYDRAULICS

VTBD €% % niEE/ DISASSEMBLY FIG

o > DA P O—

-~ ‘a{ AODN D . \/ Q) Ty )@

69



70

T TASHENG

HYDRAULICS

VTBD € %5 Z{FZR/PARTS LIST

158 NE g8 BEE 158 NE 2 Byt
Item Description Q'ty Remarks Item Description Q'ty Remarks
1 |8R18/Screw nut 2 M12x1.75 21 [iR0§/Screw nut 2 M16x1.0
2 |[F=22/Ad). bolt 2 | M12x1.75x20 | 22 [IBZ/Snap cap 2
3 |ZEBIEH/Plug screw 2 23 |E{iIta/Locking pin 8 @4.0%X8
4 |0 BUEB/Oring 2 p-22 24 |f;HEls/Dry bearings 3 22x25
5 |0 #R/O ring 2 P-5 25 |gi¥tR/Front port plate| 2
6 |tE2Z&/Plug screw 2 26 |E)3x/Cam ring 2
7 |5E%/Piston 2 27 |%B#/Woodruff key 1 No-608
(3/16%x7/8)
TRBAEE/Pump Body 1 28 |I\&hEE</Shaft Rotor 1
9 |I)\&HHE/Oil seal 1 22X42X11 29 |#Ef/Keyway 1 |3/16%3/16X16
10 |#0iR/Retainer ring 1 R-42 30 |EK/Vane 26 | 1.6 X9.5%x22
11 |E585E52E/ Twin piston 2 31 |#& D Atk/Rear port plate| 2
12 |38Z/Spring 2 32 |0 #IR/O ring 2 G-85
13 |O #3%/0 ring 2 P-22A 33 |0 A#R/0O ring 2 S-60
14 |883E3E2E/ Snap plug 2 34 |O BYIR/O ring 2 S-38
15 | =Z/Top cover 2 35 |IL)&HE/Oil seal 1 22x32%5
o || TR 8 | Mexioxzo |36 [ 1
Countersink hex-screw Double Pump Body
17 |FAEEIZARE/A]. bolt 2 M10%x1.5X40 37 |#E</Rotor 1
18 |iRi8/Screw nut 2 M10x1.5 38 |#%=/ Rear cover 1
19 |O AIEB/O ring 2 P-14 39 |#Bh&/ Brand plate 1
20 |FEEBERIE/A]. bolt 2 M16x1.0x36 | 40 |555EE]/ Motor nails 3
g1 [TVRTURER S 4 |M10x1.5x110

Countersink hex-screw




